
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist June 16, 2023 

X  
 
Maria D. Bebenek for Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager July 18, 2023 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0021563 

Facility Type Municipal APS ID 4329 

Major / Minor Major Authorization ID 1425051 

a 
Applicant and Facility Information 

a 

Applicant Name 
Gettysburg Borough Municipal 
Authority Adams County 

 
Facility Name Gettysburg STP 

 

Applicant Address PO Box 3307, 601 E Middle Street  Facility Address 601 E Middle Street   

 Gettysburg, PA 17325-0307   Gettysburg, PA 17325-1951  

Applicant Contact Mark Guise  Facility Contact Mark Guise  

Applicant Phone (717) 334-6738  Facility Phone (717) 334-6738  

Client ID 78262  Site ID 454506  

Ch 94 Load Status Existing Hydraulic Overload  Municipality Gettysburg Borough  

Connection Status No Exceptions Allowed  County Adams  

Date Application Received January 27, 2023  EPA Waived? No  

Date Application Accepted January 31, 2023  If No, Reason Major Facility, Significant CB Discharge  

  

Purpose of Application NPDES Permit renewal.  

a 
 

Summary of Review 

Buchart Horn, Inc., on behalf of the Gettysburg Municipal Authority, applied to the Pennsylvania Department of 
Environmental Protection (DEP) for issuance of the NPDES permit.  The permit was reissued on July 12, 2018 and became 
effective on August 1, 2018.  The permit expires on July 31, 2023. 

The average annual design flow is 3.0 MGD, hydraulic design capacity approval is 5.9 MGD, and the organic loading 
capacity is 6,255 lbs BOD5/day.  The treated effluent is discharged to Rock Creek.  This facility receives 80.0% of its flow 
from Gettysburg Borough, 17.4% from Straban Township, and 2.6% from Cumberland Township.  The 2023 application 
states that there are no industrial users. 

There are two stormwater outfalls at the facility, characterized as follows: 

 Outfall 002 (Outfall ST001)  
 Latitude 39° 49’ 46”, Longitude -77° 13’ 07” 
 Drainage area: 52,000 sq. ft.  
 Description: Discharges to Unnamed Tributary to Rock Creek.  
 Outfall 003 (Outfall ST002) 
 Latitude 39° 49’ 45”, Longitude -77° 13’ 09” 
 Drainage area: 71,000 sq. ft. 
 Description: Discharges to Unnamed Tributary to Rock Creek. 

The WQM Part II No. 0197403 was issued on 6/30/1998, 0197403 A-1 amendment was issued on 10/12/2010, and 0197403 
A-2 amendment was issued on 7/12/2018. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the proposed permit.  

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft 
permit will be published in the Pennsylvania Bulletin for public comments for 30 days. 



NPDES Permit Fact Sheet NPDES Permit No. PA0021563 
Gettysburg STP  

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 3.0  

 Latitude 39º 49' 43.68"  Longitude -77º 13' 4.08"  

 Quad Name Gettysburg  Quad Code   

 Wastewater Description: Effluent  

 

 Receiving Waters Rock Creek (WWF)  Stream Code 59041  

 NHD Com ID 53320138  RMI 11.90 miles  

 Drainage Area 19.2 mi.2  Yield (cfs/mi2) 0.033  

 Q7-10 Flow (cfs) 0.63  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  472  Slope (ft/ft)        

 Watershed No. 13-D  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Nutrients,   

 Source(s) of Impairment Agriculture, Municipal Point Source Discharges  

 TMDL Status Pending  Name   

 
    

 Nearest Downstream Public Water Supply Intake City of Frederick, MD  

 PWS Waters Monocacy River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) Approximate 42.0 miles  
 

 
Changes Since Last Permit Issuance: none 
 

Drainage Area 
The discharge is to Rock Creek at RMI 11.90 miles.  A drainage area upstream of the discharge is estimated to be 19.2 
mi.2, according to USGS PA StreamStats available at:  https://streamstats.usgs.gov/ss/.  

Stream Flow 
According to StreamStats, the discharge point in the receiving stream has a Q7-10 of 0.63 cfs and a drainage area of 19.2 
mi.2, which results in a Q7-10 low flow yield of 0.033 cfs/mi.2.  This information is used to obtain a chronic or 30-day (Q30-10), 
and an acute or 1-day (Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023):  

Q7-10 = 0.63 cfs 
Low Flow Yield = 0.63 cfs / 19.2 mi.2 = 0.033 cfs/mi.2 

Q30-10 = 1.36 * 0.63 cfs = 0.86 cfs 
Q1-10 = 0.64 * 0.63 cfs = 0.4 cfs 

The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 0.63 cfs / [3.0 MGD * (1.547 cfs/MGD)] = 0.14:1. 

Rock Creek  
25 Pa. Code § 93.9z classifies Rock Creek as warm water fishes & migratory fishes (WWF & MF) surface water.  Based 
on the 2022 Integrated Report, Rock Creek, assessment unit ID 15114, is impaired for nutrients due to agriculture and a 
municipal point source.  A TMDL currently does not exist for this stream segment, therefore, no TMDL has been taken into 
consideration during this review. 

Public Water Supply 
The nearest downstream public water supply intake is the City of Frederick, MD intake on the Monocacy River.  It is 
approximately 42.0 miles downstream of the discharge.  Due to the distance, dilution, and proposed effluent limits the 
discharge is not expected to impact the water supply. 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0021563 
Gettysburg STP  

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Gettysburg STP 
 

WQM Permit No. Issuance Date 

0197403 6/30/1998 

0197403 A-1 10/20/2010 

0197403 A-2 7/12/2018 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary With 
Ammonia And 
Phosphorus Oxidation Ditch Ultraviolet 3.0 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

5.9 6,255 
Existing Hydraulic 

Overload Aerobic Digestion 
Combination of 

methods 

 
Changes Since Last Permit Issuance: none 
 
Other Comments: 
The facility has an average annual design flow and hydraulic design capacity of 3.0 MGD.  The organic design capacity is 
4,904 lbs/day. 

The overall WWTP train is configured as follows: 

Fine Screen (2)  Grit Removal (2)  Sequencing Batch Reactors (2)  Oxidation Ditches (2)  Clarifiers (3)  

Post EQ Tanks (2)  UV Unit (2)  Discharge 
 
Chemical used: 
The system incorporates the chemical addition of aluminum sulfate at 400 gpd (for phosphorus removal), sodium 
hydroxide at 10 gpd (for pH adjustment), and emulsion polymer at 20 gpd (for sludge dewatering aid). 
 
Industrial/Commercial Users: 
The permit application indicated there are no industrial/commercial contributors to the treatment plant. 
 
Biosolids: 
Biosolids are dewatered with two centrifuges and are then stored onsite until they are land applied.  The land application 
is regulated under PAG083450 permit, which was issued on 8/9/2014 and expired 8/9/2019.  The biosolids land applied 
under General Permits PAG-08 for the previous year was 228.0 dry tons.  Additionally, the total sewage sludge / biosolids 
production within the facility for the previous year was 199.0 dry tons. The biosolids are Class B and is given away for 
agricultural utilization, or composting.  The Table is summarized below.  

Site Name Location Township / County Dry Tons Applied 

Martin Farm 800 Pond Bank Rd. Straban / Adams 171.7 

Offutt Farm 575 Russell Tavern Rd. Butler & Cumberland / Adams 37.1 

Woerner Farm 1 850 Herr’s Ridge Rd. Cumberland / Adams 19.0 

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0021563 
Gettysburg STP 

4 

Compliance History 

Summary of DMRs: A summary of past 12-month DMRs is presented on the page 5, 6, & 7.   

Summary of Inspections: 3/09/2023:  Mr. Hoy, DEP’s WQS, conducted compliance evaluation inspection. There 
were no violations noted during inspection.  The field test results were within the permit 
limits.  Recommendations were to ensure flow meter accuracy, keep records on-site 
available for review, empty rags buckets after collection, exercise the on-site generator 
under load on a regular basis, update the DEP emergency number in the PPC Plan to 1-
800-541-2050, and annually replace & calibrate the NIST thermometer. 
 
7/22/2021:  Mr. Bettinger, DEP’s WQS, conducted compliance evaluation inspection. 
There were no violations noted during inspection.  Recommendations were to ensure 
copies of all required DMR supplemental forms are retained on-site for a minimum of 3 
years and recommend exploring options for an emergency power source.  The field test 
results were within the permit limits.  
 
1/13/2021:  Mr. Bettinger, DEP’s WQS, conducted Chesapeake Bay inspection. There 
were no violations noted during inspection.  Recommendations were review each 
discrepancy and making/submitting revisions to DMRs and supplemental forms as 
necessary, reporting NO2 and NO3 values as NO2 + NO3 as N on the daily Effluent 
Monitoring Supplemental form. 
 
11/6/2019:  Mr. Bettinger, DEP’s WQET, conducted compliance evaluation inspection. 
There were no violations noted during inspection.  Recommendations were to submit 
hauled in waste DMR supplemental form to include volume of sludge received from other 
facilities, conduct routine stormwater inspection at least twice a year and keep records on 
site, and determine origin/source of 2-inch metal pipe 30 feet downstream of outfall 003.  
The field test results were within the permit limits. 

Other Comments: There are no open violations against the permittee or applicant. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0021563 
Gettysburg STP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from May 1, 2022 to April 30, 2023) 

 
Parameter APR-23 MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 

             Flow (MGD) 
Average Monthly 1.586 1.58 1.1 1.46 1.68 1.27 1.08 1.21 1.08 1.27 1.13 1.98 

Flow (MGD) 
Daily Maximum 6.886 2.12 2.06 3.25 6.52 4.08 2.19 2.14 2.11 1.58 2.88 9.46 

pH (S.U.) 
Minimum 6.8 6.9 6.8 6.7 6.8 6.8 6.7 7.0 7.0 6.9 7.0 7.0 

pH (S.U.) 
IMAX 7.3 7.6 7.3 7.4 7.3 7.4 7.4 7.6 7.7 7.6 7.7 7.6 

DO (mg/L) 
Minimum 7.2 7.4 7.3 7.7 8.0 6.8 7.3 6.7 6.5 6.7 6.1 5.8 

CBOD5 (lbs/day) 
Average Monthly < 39 < 30 < 25 < 27 < 22 < 31 < 30 < 32 < 22 < 27 < 22 < 37 

CBOD5 (lbs/day) 
Weekly Average < 32 < 41 < 30 < 35 < 25 < 60 < 37 46 < 34 < 31 < 28 < 54 

CBOD5 (mg/L) 
Average Monthly < 2.5 < 2.5 < 2.6 < 2.5 < 2.4 < 2.8 < 3.3 < 2.8 < 2.6 < 2.8 < 2.4 < 2.9 

CBOD5 (mg/L) 
Weekly Average < 3.0 < 3.0 < 3.0 < 2.0 < 2.0 < 3.0 4.0 3.0 < 3.0 < 4.0 < 3.0 < 4.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 2757 1724 1997 1353 1577 2111 2622 5095 1925 2160 1774 2098 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 4755 2512 2612 2298 2149 3366 4324 10613 2946 3240 2698 3740 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 226 152 207 124 147 204 247 423 204 207 172 165 

TSS (lbs/day) 
Average Monthly 25 32 23 35 18 47 31 36 19 32 21 48 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 2020 1196 1404 1307 1006 1562 1542 3476 1113 1540 1562 1464 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 3326 2211 2902 3053 2042 3089 3054 5288 3453 3699 2592 2751 

TSS (lbs/day) 
Weekly Average 34 63 45 68 44 115 55 57 42 44 32 113 

TSS (mg/L) 
Average Monthly 2.0 2.6 2.6 3.6 1.9 3.9 3.1 2.9 2.1 3.0 2.1 4.1 



NPDES Permit Fact Sheet NPDES Permit No. PA0021563 
Gettysburg STP 

6 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 179 108 142 123 96 154 147 314 112 143 155 120 